
Western University Western University 

Scholarship@Western Scholarship@Western 

Electronic Thesis and Dissertation Repository 

8-13-2015 12:00 AM 

Evaluation of Filtration Performance of a Rotating Belt Filter for Evaluation of Filtration Performance of a Rotating Belt Filter for 

Different Primary Wastewater Influents. Different Primary Wastewater Influents. 

Tulip Chakraborty, The University of Western Ontario 

Supervisor: Dr. Madhumita Ray, The University of Western Ontario 

A thesis submitted in partial fulfillment of the requirements for the Master of Engineering 

Science degree in Chemical and Biochemical Engineering 

© Tulip Chakraborty 2015 

Follow this and additional works at: https://ir.lib.uwo.ca/etd 
[...]
2.3 Filtration as a treatment method: ........................................................................................... 8 

2.4 Different types of filtration: ................................................................................................ 10 

2.4.1 Cake Filtration: ............................................................................................................. 11 

2.4.2 Dead-end filtration: ....................................................................................................... 13 

2.5 Concentration polarization: ................................................................................................. 14 

2.6 Characterizing the filter mesh: ............................................................................................ 14 

2.7 Modelling approach: ........................................................................................................... 16 

2.8 Future directions for the wastewater industry: .................................................................... 20 

Chapter 3 ....................................................................................................................................... 21 

Experimental ................................................................................................................................. 21 

3.1.1 Collection of wastewater: ................................................................................................. 21 

3.1.2 Development of a bench scale filter: ................................................................................ 21 

3.1.3 Calibrating the String Potentiometer: ............................................................................... 23 

3.1.4 Development of SOP for the column filtration test: ........................................................ 24 

3.2 Analytical methods:............................................................................................................. 25 

3.3 Statistical Software:............................................................................................................. 26 

3.4 Regression Software:........................................................................................................... 27 

Chapter 4 ....................................................................................................................................... 29 



vii 
 

Results and Discussions ................................................................................................................ 29 

4.1 Variation in wastewater quality: ............................................................................................. 29 

4.2 Characterizing the filter mesh: ................................................................................................ 31 

4.3 First phase of data collection: ................................................................................................. 32 

4.3.1 Building up the database: ................................................................................................. 33 

    4.3.2 Statistical analysis of the database: .................................................................................. 40 

4.4 Second phase of data collection: ............................................................................................. 46 

4.4.1 Modified datasheet: .......................................................................................................... 47 

4.5 Regression analysis: ................................................................................................................ 50 

     4.5.1 Validation of the flux model: .......................................................................................... 52 

     4.5.2 Validation of the removal efficiency model: .................................................................. 55 

4.6 Response Surface Models: ...................................................................................................... 59 

Chapter 5 ....................................................................................................................................... 63 

Conclusions: .................................................................................................................................. 63 

5.1 Summary of results: ............................................................................................................ 63 

References: .................................................................................................................................... 65 

Appendix: ………………….……………………………………………………………..…….. 86 

Curriculum vitae: .......................................................................................................................... 80 

 

 



viii 
 

List of Tables 

2.1 Person load in various countries in kg/cap.yr ……………………………………….. 7 

3.1 Specifications of the bench scale filter ……..……………………………….…….… 22 

4.1 Best 10 models predicted by AIC ……………………………………………….…... 41 

4.2 Best 10 models predicted by BIC…………………………………….……….….….. 41 

4.3 Best 10 models predicted by Cp …...………………………………………....….….. 42 

4.4 Statistical analysis using SAS ………………………………………………….…..... 43 

4.5 JMP analysis ………...…………………………………………………………….…. 44 

4.6 Modified kinetics datasheet ………………………………………………………….. 48 

4.7 ANOVA analysis for removal efficiency ……………………………………….....….60 

 

 

 

 

 

 

 

 

 

 



ix 
 

List of Figures 

2.1 Range of spectral absorption …………………………………………………...…....... 6 

2.2 Different operations in a municipal wastewater plant ……………….…………......… 8 

2.3 Formation of cake on a filter membrane …………………………………………....... 12 

3.1 Schematic diagram of the column …………………………………………………..... 23 

3.2 Calibration of the string potentiometer …………………………………………......... 24 

4.1 Variations in wastewater at the Pottersburg Pollution Control Plant ...………..…...... 29 

4.2 Changes in water quality at the Adelaide and Greenway Plants ...…………….…...... 30 

4.3 Microscopic measurement of the 350 µm mesh ………………………………….….. 32 

4.4 Microscopic measurement of the 158 µm mesh …....................................................... 32 

4.5 Flux vs. TSSa for the 350 µm mesh …......................................................................... 34 

4.6 Flux vs. TSSa for the 158 µm mesh …………….….………….…………..…...…..... 35 

4.7 Formation of cake on a filter mesh with TSS of 140mg/l……………….…..….......…36 

4.8 Formation of cake on a filter mesh with TSS of 265mg/l……………………..……... 36 

4.9 Removal efficiency vs TSSa for 350 µm mesh …........................................................ 37 

4.10 Removal efficiency vs TSSa for 158 µm mesh …...................................................... 37 

4.11 COD vs. TSSeffl of the filtrate …………………………………………...………...... 38 

4.12 Turbidity vs. TSSeffl of the filtrate ……………………………...……......………......39 

4.13 Turbidity vs. CODeffl of the filtrate ...………………………………..……………... 40 

4.14 Actual vs. predicted flux as predicted by JMP …...................................................... 44 

4.15 Analysis using HeuristicLab ….................................................................................. 45 



x 
 

4.16 Flowchart for the programming the modified datasheet ................................................. 48 

4.17 Regression tree obtained from H.L …............................................................................. 51 

4.18 Modelling flux vs. TSSa ……………………………..................................................... 52 

4.19 H.L and Eureqa predicted values for flux ………………………..................…........…. 53 

4.20 Validation of the flux model using random values ......................................................... 54 

4.21 Regression tree obtained from H.L for removal efficiency............................................. 55 

4.22 Observed vs. predicted values for removal efficiency .................................................... 57 

4.23 Removal efficiency model predicted by Eureqa ............................................................. 58 

4.24 Removal efficiency model predicted by H.L .................................................................. 58 

4.25 Surface plot of removal efficiency with TSSa and mesh ................................................ 60 

 

 

 

 

 

 

 

 

 

 

 

 

 



xi 
 

List of Abbreviations 

Primary Influent (PI) 

Total Suspended Solids (TSS) 

Total Accumulated Suspended Solids (TSSa) 

Chemical Oxygen Demand (COD) 

Biochemical Oxygen Demand (BOD) 

Concentration Polarization (CP) 

Rotating Belt Filter (RBF) 

Genetic Programming (GP) 

HeuristicLab (H.L) 

Response Surface Methodology (RSM) 

Akaike Information Criterion (AIC) 

Bayesian Information Criterion (BIC) 

Jump (JMP) 

 

 

 

 

 

 

 

 



xii 
 

List of Nomenclature 

Q = Flowrate  

Qin = influent flow 

A = Cross-sectional area of the filter 

p = applied pressure differential across entire cake 

ri*=  inverse flux of layer i 

Li = depth of layer i 

L= Total cake length = ∑Li 

µ = dynamic viscosity 

k = average flux of cake 

Cin = influent solids concentration 

Cout = effluent solids concentration 

ω = rotational speed of the screen 

Rm = resistance due to screen 

α = specific cake resistance 

H= average water level  

Ho = initial water level. 

Href = water level in the effluent tank 

𝜌𝑤 = water density at standard conditions 

B = width of the screen 

g = acceleration due to gravity 

ᶿ = angle of the filter 

 



1 
 

Chapter 1 

Introduction 

 1.1 Background: 

 

Human activities worldwide in the form of domestic, agricultural, industrial have resulted in 

increased water pollution. The quality in terms of the amount of solids present in the polluted 

wastewater vary from place to place with the changes being reflective of lifestyles of people of 

the particular region, the frequency and amount of precipitation, infiltration along with many 

other  factors. A common practice for pre-treatment of wastewater is using the process of 

coagulation and flocculation. The most widely used coagulants are alum, ferric chloride and 

polyaluminium chloride (PAC). However, using these coagulants not only produces large 

volumes of sludge but large tanks with high surface area are then required to create good settling 

conditions. In densely populated regions this can significantly add to the investment costs. 

While primary clarifiers are the most widely used units to remove mostly particulate chemical 

oxygen demand (COD) and total suspended solids (TSS) prior to biological treatment, the 

rotating belt filter (RBF) technology offers a smaller-footprint alternative to large setting tanks. It 

also provides faster installation, reduced capital and operational costs and energy savings in the 

long run. Such filtration systems operate on the principle of thin-cake filtration, which allows the 

removal of solid particles up to three times smaller than the nominal pore size of the filter mesh. 

The speed of the rotating belt can be adjusted to balance the cake thickness between the solids 

removal rate and the hydraulic surface loading. 

Salsnes, Norway, a subsidiary company of Trojan Technologies, London, Ontario offers a wide 

range of the RBF units, rated for 400 to 600 gpm depending on inlet TSS concentration. These 



2 
 

units have been tested for effective TSS removal up to 80% and biochemical oxygen demand 

(BOD) up to 20% and maybe a viable alternative to primary settlers. 

1.2 Research objectives: 

 

As a certain filtration unit under constant operating conditions responds differently to a variation 

in the water quality and the filtration mesh type, semi-empirical approaches were adopted in 

developing the earlier filtration models. This is to avoid the need to consider the complex 

interactions between particulate solids and the filter mesh at the micro scale simplifying the 

modelling approach. The semi-empirical approach defines the filtration kinetics as the decay of 

the filter flux and the increase of the removal efficiency as the cake is forming on the filter mesh. 

The overall objective of this thesis is to determine the filtration kinetics of a Salsnes rotating belt 

filtration (RBF) unit using a bench scale version and develop filtration predictive performance 

model applicable for RBF. 

The specific objectives of this work are to: 

 Develop a bench scale filter unit and experimental protocol that enable the determination 

of filtration kinetics. 

 Analyze the experimental data using regression analysis to determine the key wastewater 

parameters influencing the filtration kinetics. 

 Develop a model that relates the wastewater characteristics (e.g. TSS, turbidity etc.) to 

flux and removal efficiency of the filter. 

 Use the developed filtration kinetics model within a numerical simulation tool to predict 

the hydraulic capacity and removal efficiency of a full scale RBF. 

 



3 
 

Chapter 2 

Literature Review 

 

2.1 Characteristics of wastewater:  

 

Wastewater is defined as an amalgamation of water containing wastes discharged from 

residential buildings, industries, institutions etc. and may also include storm water, surface water 

run-off and ground water [Metcalf and Eddy, 2002]. The contaminants in the wastewater range 

from particulate and colloidal matters in the form of sand, clay etc.; dissolved organic matter in 

the form of synthetic and natural compounds; inorganic matter in the form of nitrite, nitrate, 

ammonium, phosphate, sulfate; different microbes; heavy metals like arsenic, cadmium, lead 

etc.; hazardous and persistent organics like polycyclic aromatic hydrocarbons (PAHs), 

pesticides, and volatile organic chemicals (VOCs) etc. [Henze. 2008]. The changes in water 

quality are reflective of the lifestyles of the population in that region, daily consumption, 

regulatory laws in practice and different environmental factors such as nature and frequency of 

precipitation and soil constituents. For instance the variation in daily or the yearly load per 

person in countries like India, USA, Egypt, and Brazil may form a good basis while illustrating 

this point [Henze et al., 2002]. As the wastewater flows out from the residences, industries, and 

into the sewer channels finally to the wastewater plants, it undergoes physical, chemical and 

biological changes. These changes can be determined by measuring certain global parameters, 

namely; total suspended solids (TSS), biological oxygen demand (BOD), chemical oxygen 

demand (COD), total organic carbon (TOC), absorbance, and turbidity [Bourgeois et al., 2001]. 

 



4 
 

2.2 Principles of existing techniques for measuring wastewater characteristics: 

 

There occurs a spatial and time dependent variability in the water characteristics and in order to 

measure these changes, standard analytical methods exist. This section deals with describing the 

most common tests in detail. 

2.2.1 Total Suspended Solids (TSS): 

 

The American Public Health Association, American Water Works Association, and the Water 

Pollution Control Federation (1995) lists TSS as an important factor in water analysis. It requires 

obtaining a predetermined volume of water from the original sample, while it is being 

continuously stirred by a magnetic stirrer. This water sample is then passed through a glass fiber 

filter which had been previously washed, dried at 103
o
C and weighed. The difference between 

the initial and the final weights of the filter determines the mass of the suspended solids and 

knowing the sample volume TSS concentration can be calculated. A possible disadvantage to 

this conventional method could be the predetermined sample volume might not be representative 

of the entire water sample in the absence of complete mixing. 